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Notes for using this parts book

. Parts are subject to changes in design without prior notice.

. This book was prepared based on information available in July 2015.

. Parts supplied as complete assembilies are circled by a dotted line.

- The part which has the symbol "+" on its number (REF.NO) in the figure differs

depending on the specification. For details, refer to the parts list.
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C3. XU B84{% / Feed mechanism
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C3. % Y B8% / Feed mechanism

REF.NO CODE QTY mf NAME OF PARTS RM
1 SA8628101 1NAHToT WORK CLAMP ARM
2 SA8629001 A ITIToFAD WORK CLAMP GUIDE ASSY
3 SA8597001 8| T A o7 FRILE5X12 BOLT SOCKET M5X12
4 SA8631001 2|1A Y ITTIRSA5 WORK CLAMP SLIDER
5 SA8632001 4170X0-5 CROSS ROLLER
6 SA8633001 2|19 TT7HFLIN- WORK CLAMP LIFTER LEVER U
7 SA8634001 21A Y ITOTLI/N- WORK CLAMP ARM LEVER
8 S55479001 2|7 FRILMTFH24X8 BOLT SOCKET (S/P WASHER) M4X8
9 SA4771001 2|h I TTI oDy SHAFT STEPPING CLAMP LIFT LINK
10 012060636 2|7+ EZ6X6 SET SCREW SOCKET (FT) M6X6
11 110367001 2|9 H =R WASHER, PLAIN SPECIAL 8
12 048080142 2|k AT 4H35C8 RETAINING RING EXTERNAL C8
13 SA8635001 1o 5-29 CYLINDER SHAFT
14 012060636 2|7+ EZ6X6 SET SCREW SOCKET (FT) M6X6
15 SA8636001 217V UE DR AIR CYLINDER ASSY
16 146354002 2[FH =R WASHER, PLAIN 5
17 048040342 2|NATJE4 RETAINING RING E4
18 SA4720001 21T -IXT CYLINDER JOINT
19 SA4721001 21 -IXTTH CYLINDER JOINT SHAFT
20 048060142 4k AT H375C6 RETAINING RING EXTERNAL C6
21 SA8638001 1A Y7 WORK CLAMP
22 S55485001 47 FRILEHFH25X12 BOLT SOCKET (S/P WASHER)M5X12
23 SA4709001 2[MF AT D SHOULDER SCREW
24 S25475101 4{FART6 SET SCREW M6X19
25 021060206 412>, 2F k6 NUT 2 M6
26 SA8909001 4|{OvAho2o8+ kM6 NUT CAP M6
27 SA8640001 A ITT7LRbysN- WORK CLAMP STOPPER
28 SA8641001 NAHYZTT7LAy/N-T L WORK CLAMP STOPPER RUBBER
29 SA8820001 11A-5-v+v 7k ROLLER SHAFT
30 048030342 2|FATJE3 RETAINING RING E3
31 SA8642101 1[FaHvRIiLk WING SCREW
32 SB3849001 1ESHHRFI5 WASHER_PLAIN_M_5
33 028050246 1A FHR2-5 WASHER SPRING 2-5
34 SA8643001 1A ITT7o1 529k WORK CLAMP PLATE NUT
35 SA8644001 (e E- VAT S WORK CLAMP SPRING
36 SA8597001 2|7 A7 FHRILEEX12 BOLT SOCKET M5X12
37 S55485001 4|7 FHRILEHFH25X12 BOLT SOCKET (S/P WASHER)M5X12
38 SB3847001 8|lESHHRFD3 WASHER_PLAIN_M_3
39 018300836 8|7 FRILF3X8 BOLT SOCKET M3X8
40 062500816 2(F~35x8 SCREW PAN M5X8
41 SA8645001 1|R-AHHT HOSE SUPPORT
42 S55481001 2|7 FRILMFH24X12 BOLT SOCKET (S/P WASHER)M4X12
43 SA5158101 2|lESHYHRE 14T WASHER PLAINL 4
44 SB4525001 4|7 FEZ4X10 SET SCREW SOCKET (FT) M4X10
45 021400106 A aFvb4 NUT 1 M4
<FFTaim> <Option parts>
46 SA8859001 1A TT7IAVHUR WORK CLAMP CONVERSION R
47 SA8860001 AT~V hIL WORK CLAMP CONVERSION L
48 153057102 4 ADVA R ARD SCREW, ROUND W/SOCKET SM4.37
49 SB2256001 4lESHHRFa4.37 WASHER PLAIN 4.37
50 SA8871101 1AV I~ ADE FEED PLATE CONVERSION ASSY
51 SA8862101 HAODVA AN AT FEED PLATE CONVERSION SUPPORT
52 004401003 4|+H3524X10 SCREW, FLAT M4X10
53 SA8869101 1WTFoToxoa44 ORIGIN STANDARD PLATE
54 SA5415001 1N\TFoToxoavEy ORIGIN STANDARD PIN
55 SA8870001 1YR-ZRABZTH5 BASE PLATE Y POSITION BLOCK
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C4. 13XV B8{% / Feed mechanism
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C4. 1% \) B81% / Feed mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
<BAS-341H> <BAS-341H>

1 S55487001 4|7 FHRILEHFU25X16 BOLT SOCKET (S/P WASHER)M5X16

2 SB6410001 1242443 341H FEED PLATE 341H

3 SA8904001 2|7 FHRILEHFE5X10L BOLT SOCKET (S/P WASHER)M5X10L

4 SB6451001 1A YT/ 5293 250X160 WORK CLAMP ASSY 250X160
<BAS-342H> <BAS-342H>

5 S55487001 4|7 FHRILEHU25X16 BOLT SOCKET (S/P WASHER)M5X16

6 SB6663001 1(7#%1) 4 %300X200 FEED PLATE 300X200

7 SA8904001 2|7 FHRILEHFHE5X10L BOLT SOCKET (S/P WASHER)M5X10L

8 SB5910001 1A H (52393 WORK CLAMP S ASSY

BAS-341H/342H-202
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C5. % U B3{%k (7> 3 »8B&) / Feed mechanism (Option parts)

15r|nm

I
19r'|nm

wwsgye

286mm

165mm

112.5mm

°’-T' 8mm

8mm

62mm__34mm

/’

8x ¢$6.5mm

390mm

34

BAS-341H/342H-202

17



C5. X Y BR(#F 7T 3 > & &) / Feed mechanism (Option parts)

REF.NO CODE QTY & NAME OF PARTS RM
1 SA9147001 1NA-~ Oz oMvb AUTOMATIC EJECTOR SET

2 SA9194001 NA-F DT IRHSHZ AUTOMATIC EJECTOR ASSY H.S
3 SA9195001 NA-bAD IR RU B2 AUTOMATIC EJECTOR BODY ASSY
4 S37763101 NA-~PTORRUEA1C AUTOMATIC EJECTOR BODY, 1C
5 S37764001 2|AEZYYH HOOK, AE

6 159269001 ABAFY) OB 2D SHOULDER SCREW, SM4.37

7 S37765001 NZVIIKRIL/3-70 HOOK DRIVING LEVER, 70

8 S37766001 N2V 9 k7L /3-180 HOOK DRIVING LEVER, 180

9 S02301001 2|49 74an W-CLAMP LIFTER ROLLER

10 141499001 2|5 2476 SHOULDER SCREW, SM4.76

11 110161004 2|1 VH4.76 NUT SM4.76

12 S37767000 15 -9310-45 CYLINDER ASSY 10-45

13 $53488000 1N+ T JOINT

14 S04905000 1/N\v-72=7%> HALF UNION

15 S37768001 W2V OUORILN-FHT HOLDER PLATE

16 052400806 2|F RO/ RES4X8 SCREW, PAN (S/P WASHER) M4X8
17 S37771101 1|AERI Y75 A 342A AE-SETTING PLATE 342A

18 531808001 2| ~1437-40X25 SCREW, PAN SM4.37-40X25

19 S$49955101 20 IVAB AT SCREW, W/SOCKET SM4.37

20 SA9146001 1NAEA DA BN P AE FEED PLATE CONVERSION

21 SA8862101 NADVAZANAUHHT FEED PLATE CONVERSION SUPPORT
22 004401003 4[+9534X10 SCREW, FLAT M4X10

23 SA9203101 1o o=2 SENSOR ASSY

24 S37769001 o= AL SENSOR BRACKET, L

25 S37770001 1|er¥-544R SENSOR BRACKET, R

26 533527001 4|+ R+ L X3X8DB SCREW PAN (S/P WASHER) M3X8
27 625010000 2[F 48295 TNK-2N NYLON CLAMP NK-2N

28 533527001 2|+ L X3X8DB SCREW PAN (S/P WASHER) M3X8
29 228475000 41471\ K1.9X80 FASTENING BAND 1.9X80

30 228475000 2|49 73 K1.9X80 FASTENING BAND 1.9X80

31 525907000 1|A-FHRILF#9 CORD HOLDER #9

32 SA8659001 1|T7F2-TR AIRTUBER

33 SA8659002 1NT7F2-TIR AIRTUBER

34 SA9208001 11hEvb21442342G LOWER PLATE CASSETTE 342G

BAS-341H/342H-202
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D1. # Z _EIFB84R / Work clamp lifter mechanism
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D1. # %2 £ ITB{% / Work clamp lifter mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA4759001 NAVTIAHITAL STEPPING CLAMP CAM

2 SA4760001 NhorIrHdILohy STEPPING CLAMP CON.ROD

3 SA4763001 WAV T IFHITALYTH* WASHER STEPPING CLAMP CAM
4 SA7704001 1|2<97/76805VV BALL BEARING 6805VV

5 S$23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
6 062400616 2|F~4X6 SCREW PAN M4X6

7 SA4761001 WAV rYAHT o709 ROLLER SHAFT STEPPING CLAMP
8 SA4762001 NAVTrIAY T Tan ROLLER STEPING CLAMP

9 SA4302001 2[5 H* WASHER

10 021060106 11> 2+ vhk6 NUT 1 M6

11 SA4764001 WAV YAHIOTR STEPPING CLAMP ARMR

12 017061213 1|7RJLR6X12 BOLT M6X12

13 SA4765001 WAV YA HITITF STEPPING CLAMP ARM F

14 012060636 1(7FES6X6 SET SCREW SOCKET (FT) M6X6
15 S23651001 1|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
16 SA4766001 NAV T IAYIIT ARILF BUSH STEPPING CLAMP F

17 SA4767001 WAV YA HIOTAZILR BUSH STEPPING CLAMP R

18 SA4768001 1A rILhUA STEPPING CLAMP LINK A

19 SA4769101 417326 SHOULDER SCREW 6

20 062300416 4|F~R3X4 SCREW PAN M3X4

21 SA4770001 1\horILrhoB STEPPING CLAMP LINK B

22 SA4772001 NhoTrIIy STEPPING CLAMP LINK

23 SA4773001 NHhU T IV 9T SHAFT STEPPING CLAMP LINK
24 012060636 1(7FES6X6 SET SCREW SOCKET (FT) M6X6
25 012400436 117 ES4X4 SET SCREW SOCKET (FT) M4X4
26 SA4777001 NHAUTITT)0Y STEPPING CLAMP LIFTER LINK
27 SA4771001 WA IT )90y SHAFT STEPPING CLAMP LIFT LINK
28 SA2161001 A ES WASHER

29 048080142 1|kAD29375C8 RETAINING RING EXTERNAL C8
30 012060636 1(7FES6X6 SET SCREW SOCKET (FT) M6X6
31 012400436 1|7 ES4X4 SET SCREW SOCKET (FT) M4X4
32 SA4779101 AV YT T LIN- STEPPING CLAMP LIFTER

33 SA4781001 1A Y77 L/N-an ROLLER STEPPING CLAMP LIFTER
34 141362001 1|1T>kan ROLLER

35 SA4780001 WA T ITTLIN-0% SHAFT STEPPING CLAMP LIFTER
36 012060636 1(7FES6X6 SET SCREW SOCKET (FT) M6X6
37 S$25310101 1Y 4 SCREW, FLAT M4

38 SA8683001 NAVY7ravk STEPPING CLAMP LIFTER ROD
39 SA4853001 NAV YT TRy YET JOINT STEPPING CLAMP LIFTER
40 SA8684001 2[4 XT3 ROUND JOINT ASSY

41 021060306 2|32 a7 vhk6 NUT 3 M6

42 SA3227001 1|V k6RY A NUT(FT),M6

43 SA8688001 11T LTyia RUBBER BUSH

44 SA6572001 173 WICK L=140

45 SA8912001 2|3 LFa-T RUBBER TUBE

46 SB4155001 (AVZN BAND

47 SA8689001 1D ART6X12 SCREW M6X12

48 017061612 1|7RJLR6X16 BOLT M6X16

49 017065002 1|7RJL~6X50 BOLT M6X50

50 021060106 112 vké NUT 1 M6

51 SA4778001 NAHIRIEF PRESSER BAR CLAMP

52 018400836 1|7 FHRILb4x8 BOLT SOCKET M4Xx8

53 SA1174002 NADIFIVEYRIMI4 PESSER ADJUSTING SCREW M14
54 SA1175002 1NFAD YR IYIMI4 ADJUST SCREW NUT

55 SA5300001 1A ST/ PRESSER BAR SPRING

56 S10112101 NAYINRToFA PRESSER BAR SPRING GUIDE
57 SA5301001 1AV TN\ hT- COLLAR PRESSER BAR SPRING
58 SA2195001 NAHYIRIAZIL PRESSER BAR BUSH

59 012060536 1173 ES6X5 SET SCREW, SOCKET (FT) M6X5
60 111466121 1A Y IHRD PRESSER BAR

61 S42843001 1NAHIT7UA PRESSER FOOT A
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